200441 24

o

o

g

o

)

o

Ho

o



ukg710] FSpupA} SloheR-2 3t

20033 12¢ 26Y

4 FHuA B
¥4 meuA )
A4 T @z
A4 FAoaAa AR T d

o ] P
9 d osssuag T & 7 &



gy 52}t (List of FLGUIES) «ovveemieee v
¥ EAF (List Of Tables) o vii
Og—E- }_5‘ (Abstract) ..................................................................................... 1
A e 5

A1 3 Y7 85 Aol EA8= Microcystis aeruginosas} F-3t

B w168 rRNA FAAF @7 EEA 14

A DS Tl oo e e 14
KB e et 15
AN E H HEE 17
T-1. FARA] B 17
1-2. o] 38} W AEBFA] ZAL o 17

1-3. M. aeruginosa2] F#2] B 165 rRNA gene sequence ... 18

1-4. DNA 33 2 A A oo 20
15, PCR ZE oo 21
16, A7) EA e 71
T-7. TFFE TR oottt 22
BT DGR 22
11, AVEZ0] 252 oo 22
1-2. M. aeruginosa®] S8 E- ] oo 23
[...]
B oAFe AL H filter: %ol A negative chargeE =11 & vf

ole} g T3 FFo RE #7IEFE FHE 5 UxRE Axd

Al ol= EPAS] ICR oW 2 #3RAM 33 EEAZ e
Fatod Fgsigd’”. 2 FEsb e AFPL (peristaltic

pump)E ARR&ed 50 mM glycineo] 2H{-% 1.5% beef extract £+

_96..



o (pH 95)2 o1 A7} Aa% Housing filtert] 2 Yol Yol 1827}
AAAIZE & 33 wkrEsted A7 WA 28E EE5d pHE
70 ~7582 £AH3xn 1 M HCl=Z 35+012 =A%t A& A 30

_i;__
A4 owRiAA FHAHEL A w75 FAdstin. g8 dEs 2500

s

Xg, 4T 158 A4 an F5dS AAT F 015 M
PBS (pH 94) 30 mE H7Ig £ &4d3] &A1 e A=

& 7000 xg2 4TColA 1083 el g F, 5w #Hslod 1
M HCIZ pH 70~758 ZAsdct vlAE 22E& A sl
022 ym E3t FEE o|&sl 45AE At AHAIzl 45
NG 3~6U7t vk AAEMY Bt (25e)2 BGM AL F0]
HEsad. Az 2 dduzye 742 015 M NaHPO, -
7HO (pH 74) #9437 23519 poliovirus type MS 015 M
NaHPO; - 7H,0 &Aooz slMste] Az JTHa FdstA AT
stk wiakr|ol A BGM Mol Alg2 F2A7)Y 158 tAdoz
WGE7IE R A TR HED AT IR A F
FEE2 sttt HE 801208 F AlE wikZelszo] 2% FBS
7} &8 MEM/L-15 v X & B3 & 14 vkl Az

AL BAEETE A - HQELE 100 L, ™4+ 300 L, o5

i

-~ 97 -



413. EF Y vlol# 2~ A AL A}

WA ARE 3% £F5 5 Lo Agap® vlolel A stock 1 m

fEl

(5000 PFUYE #d7tste] zAlsldch 24 H 32 54 5 L8 o
2 w@A7I 2F BT (generator)E AL R

o YA FANA AlEG AEE e

21
2
to
ri
(2
=3
o

o HEAZI S L ARE 48 qadAg o8ty dnsigot A}
H AH#AE FFlA negative chargeZ =1 ¢l nwlojel A9
Z}A 7} positive charge® o]0z gl
0.22pm membrane filter (Hybond-N", RPN 303B, Amersham
pharmcia bioech.)® o33t 2 o= & 1 Lo 50 mM glycineo] &+

5L Zapaze] 24 wol 30

r

¥ Beef extract (1.5%)¢] Eojgl:

= Eet WWAlA oo Fabse] gle nlolY s gAY @
2] %o Hg3FLe  Pilot-plant FF5FE AALTEH =Y}

TEA TEYE ol 8std HElsldon, AR o2 KI 9o

2 Zgstgoh 4¥e) 8" BE 2x Pk 01% drgdos

- 08 -



4-14. Al EW) <}

nholg) s wjekelle IHBHAFHAAM G- BGM (Buffalo
Green Monkey kidney, passage 135) M ZE A}£3lth BGM 4
F2] wjUHE  penicillin-streptomycin &£ amphotericin
(fungizone) &2o] &35 gAA 2 10% FBS (Fetal Bovine Serum)
b A MEM/L-15 wiAE ARgstgnh AlEe] Ade A
monolayer7} A E BGM MEFE wickr]ola 7Auo] i FE-7]

A& -4 A AT F otrypsin-EDTAE A ALul & 71 el

Skl 2

i

AR (F 10m)-& Wil 37T, CO: W7ol 58 A= WA st

slo

-

oy

o

BGM A Ego| wjergrlel wpetel N ghde) ol A

R

-

3t

il

nx

el

>
M
&
or
=2

2

F wolx AEES 1,000xg 1087+

i

= A)
QT3

1=

o

op

Hy

=

=

i
Ho

FEde AMEe] AAND FHY HEE A
a3 & A Zujer ZgAa (5ol EFEske 37C, 5% COx9

s F 7)ol A B FE Tt

4-15. ICC-PCR (Intergrate Cell Culture - Polymerase Chain Reaction)

Hlol 2l H2 -8 913 primers poliovirus genomeE 50]4 07
AT £ Yt 5 NCR 389 47148 A&ttt (Fig 44,
Table 4-4). 1, 2z} AlZujeke} 200 wE 500 weol GT (5M
guanidium thiocyanate, 50mM  Tris-HCl, 25mM  EDTA, 8%

2-mercaptoethanol) 2} 41-2 %, phenol/chloroform¥} &2 RNAE F



=5l RNAS 70T oA 3870 7tdste] HAAZ] L,

m\'-

Faho. 23
e FRgE cDNA SHEHE (5x ¥ @F, 3mM dNTP,
150pmol  reverse primer (PEV-R), 250U M-MLV <RAALgA
(Promegarh}& o 37ColA 1A &9k Sdstdt. B5TAAM 55

& Eg shstel Mee FPA 98 PCRS 9% FHOE AME

tiio

tgdch PCR ¥rgolo & 100 @ [cDNA, 10x ¥He gh3=od 15mM
MgCh, PEV-F, PEV-R Zz}z} 50pmol/d, 5U/ul Taq polymerase
(Takarar}), H,Olo] ¥ &tod PCR ¥reS 4339ty PCRS 9
5T A 30&, 56TollM 45%, 72CollA 452 %ok 40H g HHEA)#
PCR AHE& A%t PCR ub3 Ax AW 228 12% agarose
gelol #7199% stol 304 bpel PCR #29 F4 #7% #AF F
Hrdom ol F¥eg so Wi ot primers gl

nested PCRE A Alste] 309 bp HEo] AEAHS 2l EIst

= 100 -



Mg dve Table 459 2tk W57 A eF AzoM BAz

ARzE AH F exAel 34 @Al ol=w, oln HE -
KMnO, &v% - 244 ol @t B 712 9ol vls) 97.4%,
731%, 71.8%9] AAELESL Hgomn pH, NH'-N 5& Ao w3}

bogiE Aoz ushdth pAe @AQl BAC REFE F 0FH

2 SANAAA AARA Gk NHUN 52 =ghad ng o=

=

Sol Aol AP @ 5 g9k W FURAAT BAC o3
B0 olzm felHE §7183e AdsAl F3m Axsel o
stel AAGE Aoz Juiwth 1oy o5 $AEA 95 3
4o Auige A5 Aol weh Aol wg gler, GEy
Bre) B MEEFAECd A% H9ds F A Microcystis
aeruginosa, "5 ] Stephanodiscus hantzschii ol 2|3 g FAHLS
2 pH, NH':N, BOD 59 w=7} Ade] mel o2 vehe

Acg Hug v dob? B el 2R Felw WG e

of AP EF HEe) G FOE e el vs) 959 3
e Adnos Fud Ao vehduh

=101 -



42, AR BADe] WA EA 54

BAC #&49 $H£du%Mme F7r 15-30 x 10" CFU/m =

BACe] %a® AMae 4HMFe Avzgoz BAC o3 HFoA
06~98 x 107 CFU/g, AZdlM 05~36 x 100 CFU/g HYS 1

]

)

Y

o

e, ole 4o ZAS 10°~10° CFU/g Hrhe ¢kt &8
2 elth ¢hH acridine orangegs ©]-8%F Mol A Algol 9
b & Al WAL HEolA 53~16 < 10° cells/ge) MHS K

rz=ol A 0.7~71 mg-C/m’h, Aol A]

4%/
)
]
L)
k

)
2t
o
r)-
g8
rlo
b

03~57 mg-C/m’h2 e},  Servais £7Vo] ZAFSF 20~60 mg

C/m’h Bohe @ AgE mych A AMER guge) of

2ol oW Ade] BAE 9 2 AoE YRt

BACY XH&m MAES 5343 Al Pseudomonasdyo| i
505%=% 714 2o BEXEZ2 HeEyw I ch& 0 F Flavobacteriumss
20.9%, Alcaligenesdy 4.8%, Acinetobacters 2.5%, Aeromonassy 2.2%

o2 gesddern, 10%e Aade 5453 gt ol Stewart

- 102 -



= 93)
<)

of FAlg Arda I AEEAs] FEE AdeEs F2
Pseudomonas, Alcaligenes, Bacillus, Acinetobacter, Aeromonas,
Chromobacterium?; So] glys Ao w deld Ayl nl=dt Z3ks
vyt w3 AAMAH o Z= F2 FA 9 SHA N Pseudomonas cepacia,
Z=A A= Pseudomonas vesicularis7} @o] H ¥ &t} (Table 4-6). ©]
Yo ALY RadRe] SREo| e it Bywe 21 2
J, B8 24, 58 59 Hold os AFo] eawel Raw
&gl B4 zdol B2y WE Ae® Btk 191 BAC
UAEEe] RaE HBTe) RXT FAENACR DR Ave
Fig. 45914 R nps} o] Aate] A JApwo] Fo] F3

ol ql@em, w3 qEFmrl wEel 2wl die] Uk Bl

4-3. blojE 2 JF H I+ &
gfolel 2~ W @e Plaque assay’d S o8t =vl A48 mtd Bk

o] e A med 6x10° PFUS &8 92

L
_“,i
J_
-
i
i
o

o

wpol gl 3]4H-2 1-MDS catridge filter2 3#A1A #7187
S ol f3le F=AAY FFAD YA Alge 99, 15 1:25 34
Wjg 2, 4 F29 (NalPO,.7HO, pH 7.4)2 99 w5z 717}

BGM A o] 1T me H23 F 14Y7F s dsle] CPE 52 Q)

- 103 -



3tsitt. MPN program® 2 &8k 23 120~250 MPN/100L= 1}
gwon, 34&e 60-120%8 Ho mFEAu oA FAs 3

& 35~150% 713 S 9Esl= Ao w LEpgoh

H ATAY 39 vole 2 AAE

drAeiegel w2 vrole)s AAELLEE WEA Pilot-plantE
°l-g3tel 38 HAskrh 94 ol B Zol 5000 PFU/mesl wlol
28 FUR ¥ A FALE ARE AHSUG. 45 By

HAaxs TaE e d F HEzx-HA oz -F 90F .

Aol FE vpold 2B FF02 HYS W B 0FE PxolA
£ 96.8%9] npoles) Al ARG olu Pilot-plants] ¥ & =

HEls 1 mg/LAch A &S AR AATANNE 993%, Alelx

100% AAH)HE 24ele 4 Utk (Table 4-7). A EA Tl Z
Fadel A YoM E Ha 430 MPN/100me 7
B

&
AC ozt BH dEH A odn, giade Jede

N
ol

A 9 ol olERH #Ewx 2ol uvpolgxsh u£3 A

Fe vk webd oEel FYHE W - F 0F HAol Gl

- 104 -



Bgol ] wrolejz: W PME FEE taAzled oA M R
S22 dAYS 4 & Aok

a3 ol wpolda AALL FE7F #s5:@ Pilot-plantE
AFEEte]  ZAFSE Robeck™e] A zwAolA  98%, JapdAelA
99.84% A AGz AY vlg 2#HE B, A48 AFHedy
42 §Astd BAC %S AHXE oo woleizs AFA
el A Aol 100% AAL 5 9

ol AW AALE A b e BAHE sl ¥
Ao g Azislojzict. WA nloly s HAEUHEIY B d¥dXs
AZu oy ICC-PCR WS &3] AMEstAEd FA9 4
o] AMatmuh ¢ W HEwez FHT od ARE
Reyrold™ 5ol zAbgh Aol Aol dxsigon, weha] A4

8

GoA wpejeizol PEE TR HAH B A o}

=N
ofy

i Eof AEuGHE o] &ste] BlolgAE ok AE FHAF F

_d
e
~

T
z
oE
o
b
2
N
o}

Oh
>
£
g
=

N
a
g
2,
T
I
0
>

i

G|
@)
=
ok
T
2
=

ZujokHa PCR Ko 712} 10 AE =& A4S 713 ICC-PCR

re
o
ok
i
X,
X
>,
o2
L
o%
ot

M
o
ol
8

jur)
=

o =ap vl e s Sol ohg

- 105 -



olgtz EHW AALEL A% setstel AAVIEE FHN}

ik
2
by
.
rL
ol
o
o
z
=
e
)
I
B
ol
EN
>
=
2
>
r
1r
e
>
)
[0S
=
o
¥
0

Z5%) gky] wjRo| RAA g wpolgl AL FED
susk Aow gudch a9, A eF Aol 97% o4 H
olg] 2yt A AHAE £ ALS AR, I3 gL 4k

4-5. QEA 7o WE vpoje X AMAE
Pilot-plante] 2lgt A5 FAE vrel2js AAE ZAIAM A
2 F @AM vroj2s dlRye]l B4 HolHonm 2%

@ ol AASAE ARHen 4WEnA HAT oF ¥

o

To| ot whoje)x AA APe &y Axg o gstd HAS
%t} 5000 PFU/mé 2] poliovirus MEE $ 75 5 Lol Ho 2& #

oz waRe nPST AFANLE @HAP22A

}:l

I

SEL

QF FQeo| we npojzis BHAES FHREJY vhele e

F2e AEEEYg dolsle wolH A 3-4Y G A
oF A7) & O ojF TEAA Ge 3w vheleand 4EQ
4 ol |CC-PCRH©.Z #olalglth (Fig. 4-8). 4 Xujdel <3

wpolel s 29l APAF 04 ng/Lel Fo] S HAFHUST W

- 106 -



Hlol#) 2= ok 61.1%o]4ol, 0.8 mg/Le] LEFEE 10T JF4
71 ol wlolzixel 100%7F 248 HAAHSE & 4 AN
SEU 13 AP E 08 mg/Lel eFEEE 1087 J5AUE
ICC-PCRYloll 2l& nloleizrt AEsAoH, 23 28744 A
71e A% M EujdH s ICC-PCRY Z5FolA ulolel 27} #E
gk webd wel2e @4dd AAE HAsME 08 mg/LellA
105 olAte]l ¢ EAjelymrt 7oA E HAoz eyttt (Table
4.8, 4-9). o]= Harakeh 5°Vo] zAlgt #H 2 E 02 mg/LolM 10~
1587 BZzslgemel A AL 80~97% o= ozt zolE HA=d
olo] T3t F=rbAQl 7 Zo] ojFolxol B o7 MztEoHTh
@& o3 wlolalx AAMFAAY FAPE LT HSHA A
HAElE BaEel whalolth & e AFA WAE A 9

= JAes 2Ed dsae s des dadd e 29

il

2Hsel Atk mepd eEe i ojsds T BE £%A|
uo g4 AL PERANGY 5Eg A58 5 Qs 4@ ol
o, 33k Aol ALEHAS W TG 2% 2@EAL YA

gron, Aol W WAE Fr1A gan vl aE 283 8

s 9alM dz, FEHW F 23 a5 ZARAFk shal, U

- 107 -



stol= &, AER, 7t2Ed FE 59 & AU BAEHR OH
radical, O» £9] ROS (Reactive Oxygen Species) A4 52| @3 o]
ATk AR wvlol g v R HWAA vAES A F Us 7]
Ho| Fut3] A-7x3w Aed thiEAd Ao] 7 (Membrane) of#}
M3 UV (Ultra-Violet) ZAPHolr}. ¥ ofztes ¥ ES A AsH]
#g whEaee FaATE AR oz Alsdd oapa o
21 g ARg-gthE S Aefstae ohE AT AT vy dl
olgls, T IFREo|E, FF AP AAH AAFI JoE KB
oo ey HAEE +98 8% %389 Biofoulingo] HAl
T o5 ©Ao] ok iR sEAlsete 2] UVe #Hedg 28
ks 2Adehy] §E Al s AE daw e B

aeu g2 A5Ae go]l UVE 42SAEAM FAE 7}
Aed EYAHQ] AxAolr] wie FS5AACdAM HAT F2A7
HEEE 2As7] Hd AFAE AFstA Rain 13 A5AHE
UVE A28 of 23 A5AZ G448 2 s 5gAE Apgsior
she §9 ©del Ao

of grojx . oleld EFel wel v]Ee @A A de
oA "o} S8 FH welrt vdE A% -k 2]

- 108 -



1= whekul b vlg A

[« et

- 109 -



20
il

 —

Fig. 4-1. Schematic diagram of a pilot-plant for water treatment.

1. raw water distributed tank 2. pre-O; contactor 3. coagulant
mixer 4. circulator tank 5. pulsator 6. settling tank 7.

post-Os contactor 8. BAC column 9. clean water tank

- 110 -



Fig. 4-2. Schematic diagram of oxidation process.

~

1. air 2. ozone gencrator 3. ozone contactor 4. sample pump

- 111 -



Fig. 4-3. Plaque Assay for poliovirus titeration, Photograph
was taken under microscope (X300) after staining

with crystal violet.

- 112 -



5NCR [Vp4 |Vp3 |Vp2 Vpl 2A12B |2C|3A 3B |3C 3D | 3'NCR

394bp

F —> PEV primer 1 P R

NF —> PEV primer 2 <«—- NR

Fig. 4-4.  Schematic diagram of PCR-targetted gene fragment

position in genome of poliovirus.

- 113 -



Fig. 4-5. Scanning electron micrograph of bacteria attached on

particles of BAC. The carbon particles were taken

from upper part of coal-based BAC reactor.
Bars; 5 /m.

- 114 -



Source water{200~ 300L)
Finished water(1500 ~ 1800L)

|

Filteration (1-MDS cartridge filter, CUNQ)

}

Elution (1.5% beef extract/ 50 mM glycine, pH 9.5)

|

Neutralization (1M HCI, pH 7.0~7.5)

'

Concentratation (1M HCI, pH 3.5+0.1, Organic tlocculation)

'

Concentrated

sampie 25~30 mL

}

Purification

ICC-PCR Cell culture

Fig. 4-6. Schematic view of virus detection from water

samples.

- 115 -



Fig. 4-7. Detection of poliovirus by ICC-PCR.
Lane 1 : Size marker

Lane 2 : ICC-PCR after mock infection (negative control)

Lane 3 : ICC-PCR by PEV primer 1 (394bp)

Lane 4 : ICC-PCR by PEV primer 2 (309bp)

- 116 -



Table 4-1. Operating conditions of water treatment process

using biological activated carbons.

Parameter Operating conditions
Empty Bed Contact Time(min} 12
Linear Velocity(m/h) 10
Bed depth(m) 25
Backwashing time(min) 19
Expansion rate(%) 40
Pre-Ozone dose{mg/ ¢) 1
Post-Ozone dose(mg/ ¢ ) 2

- 17 -



Table 4-2. Specification of granular activated carbons(Coal-based).

Item Property
Apparent densitv{g/cr) 0.43
Hardness number(%) 98
Iodine value{mg/g) 1050
MB adsorption(mé/g) 256
Residual materal after mesh 995

(8 x 32 mesh)

Specfic surface area(m’/g) 1100
Total pore volume(cr'/g) 0.61
Mean pore radius(A) 23

- 118 -



Table 4-3. Analytical method and instrument.

Item Methods and instrument
pH pH meter(Orion model 260)
Turbidity Turbidimeter(HACH 2100 AN)
UVasy UV-Vis spectrophotometer(HP 8452 A}
NH,-N Indophenol method
KMnQO, Acid titration method
THMEFP Head space methed
(Gas chromatography HD 5890 SERIES 2)
Mn, Fe, Al ICP(Jobin Yvon 50P)

- 119 -



Table 4-4. Primer pairs used for detection of Poliovirus

Target Poliovirus 5’'NCR
PEV 1F  acggacacccaaagta
PEV 1R  agcacttctgtttcee
Sequence
(5-3)

PEV 2NF caagcacttetgtttceceg

PEV 2NR ggattagccgcattcaggg

- 120 -



Table 4-5. Water quality from each step of water treatment

process using biological activated carbon.

Step
1 2 3 4 5 6
Parameter
o 7.7 77 71 72 7.4 7.2
b (£04)  (£03)  (F02)  (+02) (02  (+03)
Turbidity 1629 14.39 238 0.34 0.36 0.20
(NTU) (£1680) (+1541) (=318) (+013) (*£024) (£007)
Vo 0.0551 0.0341 00212 00236 00104  0.0079
si(cn) (£0.0112) (+0.0113) (£0.0082) (=0.0319) (+0.0043) (=0.0030)
0.06 0.06 0.07 0.04 0.03 0.02
NH;-N{ng/ )
(+011)  (£012) (=019) (*015) (+010) (*0.09)
MO ? 95 74 38 28 25 14
nOufme/ 1) (+2.6) (27 (212)  (F10) (+09)  (+05)
64.9 453 26.0 216 18.0 11.3
THMFP(e/ 1) ‘
(1231) (1171 (95 (£85)  (£74)  (*+51)
0.01 0.01
Mn{mg/ 0} ) N N N N
(£001)  (£001)
0.21 0.23 0.06 0.02 0.01 0.01
Fe(mg/ ) ) ‘
(+024)  (+030)  (=020) (+006) (£0.04) (+0.02)
0.32 0.37 0.21 0.05 0.05 0.01
Al(rg/ ¢) : ‘
(£034)  (+039) (+019) (+006) (=0.04) (+0.02)
Bacteria
32,000 2,500 21,000 28,500 500 15,000
(CFU/mt)
T:otal
CE’IL‘I%}{]";S 430 2 10 12 N N
100mL)
E.coli
(MPN/ 5 N N N N N
100mL)

% Values are cxpressed as average from weekly measurements during
one year. Step 1 is a water sample from raw water tank. Step 2 from
pre-Oy contactor. Step 3 from sedimentation basin. Step 4 from filtered
water tank. Step 5 from post-Os contactor. Step 6 from coal-based BAC
cffluent.

- 121 -



Table 4-6. Seasonal distribution of bacteria in coal-based BAC.

Mar. 5 Jun. 4 Oct. 4 Dec. 10

Acinetobacter haemolyticus + + - -
Acinetobacter alcaligenes + + - -
Aeromonas hydrophila + - + +
Alcaligenes faecalis + + + -
Alcaligenes odorans + - - -
Flavobacterium  breve + + + +
Flavobacterium indolgenes - + + +
Flavobacterium menigosepictim + - + -
Pasteurella haemolytica + + + -
Pseudomonas vesicularis + + + ++
Pseudomonas aureofaciens + + - -
Pseudomonas fluorescens + + + -

++ ++ + +

Pseudomonas cepacia

*  Presence of the bacteria was detected in 1999,

* Symbol "++" is expressed as a dominant species.

Symbol "+" is expressed as a detectable species.

Symbol "-" is expressed as a non-detectable species.

- 122 -



Table 4-7. Elimination of virus after each step of water treatment

process.
Step Mfiaerr:s?:;us of Vims  Cell 0 per
(MPN/L) remained culture

Raw water 71.12 100 + +
Pre-ozone 2.288 322 + +
Sedimentation 0.4689 0.66 + +
Sand filter 0.2877 0.40 + +
Post-ozone 0 0 - -
BAC 0 0 - -
Finished water 0 0 - -

* Symbol "+ is expressed as virus detectable on cell culture or by ICC-PCR.

Symbol "-" is expressed as non-detectable.

- 123 -



Table 4-8. Survival rate of virus contact with initial

concentrations of ozone

Time{min)
Virus
1 3 5 8 10 15
Polivirus type I 593 424 389 288 0 0
Initial Ozone dose
concentraton 0.08 024 0.40 0.64 0.80 1.2
(mgOs/L)
Residual ozone
0 0 0 0.08 0.1

(mgOs/L)

# Supplied ozene concentrated was 0.1 mgOs/L air

- 124 -



Table 4-9. Comparison of Cell culture and ICC-PCR to detect

poliovirus inactivation by ozone.

Initial .
Exposure First passage Second passage
fo Ozone
dose
ozone
(min) conc.  Cell culture ICC-PCR Cell culture ICC-PCR
(mgOy/1)
1 0.08 + + + +
3 0.24 + + + +
5 0.40 + + + +
8 0.64 + + + +
10 0.80 - + + +
15 1.20 - - - -

* Symibol "+" is expressed as virus detectable.

Symbol "-" is expressed as non-detectable.

- 125 -



S HAelE AAAH EA 5 edddE A@s] vea, w3 A%
H FHMEE ERFHoE AAT £ Ade YHE FYs=d Aok
HA, GR25F Microcystis aeruginosas S o2 Heolslr] 9 &)

@G Eo A9 35 Wit SHTE vortex AAHEE YL
o, AwAr 9 ¥ 4UE A& $As] sl B4z
(ampicillin 150 pg/mé, neomycin 25 pz/wmi}-S vizjol Hr}sn, =
HoAEe® g4AlA 24 vIFE Fol7] 98l 0.7% agarose:
188 A7l CB o) xo]A] 307, 40 xmol m?* st @ 2A0E )
et 1 Ax E2lH o]zl 2670 9] Microcystis aeruginosa colony
s 3o 3 @FTo] FHRHAT 349 FdFFE 165 rRNA
primerE ¢| &3l PCR ZF% 3+ An M. aeruginosa AF 1392922}
99.500| A 100% 2] &F4E 7HAl= Aos vebwch

SAA o g Microcystis aeruginosa A7y LS H HF

a4 stRAGAA A gl " A g M ogeruginosn s iR

- 126 -



.lr

g

godvk rejuh Hxvl wadstd s o vhg wel AMEH I Qe

_—

o] B9 10 mg/ ¢ wEAME AMALE] Yol BUH Fro
vlg] Aotautrzt e Aoz depygrh ulg}A] Ceramic-Zeolite
type Co 100°] opd HoljM 7Hd Hojd S84 d& 4 5 A
=3

ul= EPA (Environment Protection Agency)$} 373 oA 73

1 e BEHEHA M FTv|by (Total Culturable Virus